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A. TEST INFORMATION:  

 

Test purpose  : To verify the sealing property of fittings whose components are selected 
from FITOK brand or Swagelok brand and combined with these two 
brands’ units in any way. 

Sample description : 1. FITOK FR series and Swagelok VCR series: 

1.1 Size 1/4" : 5 specimens  

1.2 Size 1/2" : 5 specimens 

2. FITOK FO series and Swagelok VCO series: 

2.1 Size 1/4" : 5 specimens  

2.2 Size 1/2" : 5 specimens 

Test specifications : 1. Reference SEMI F1 “Specification for leak integrity of high-purity gas 

piping systems and components                                                             

2. Test procedure provided by manufacturer. 

Test conditions : 1. Test temperature: Room temperature. 

2. Test pressure: see below text. 

3.Pressure holding time：1 min for helium leak test；3 minutes for 

hydrostatic pressure test 

4. testing operated by FITOK INCORPORATED 

B. TESTING SETS DIAGRAM: 
 
1. For helium leak test: 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
2. For hydrostatic pressure test: 
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C. SPECIMEN DRAWING：：：： 
 
 
 

 
 
 
 

 

D. TESTING RECORD：：：： 
 

  

                           

Group ID 

Assembly unit 

A B C D E 

Testing 

Combination 

Connecting pipe FITOK Swagelok Swagelok FITOK FITOK 

Nut FITOK Swagelok Swagelok Swagelok FITOK 

Gasket FITOK Swagelok FITOK Swagelok Swagelok 

Male connector FITOK Swagelok FITOK FITOK Swagelok 

TEST DATA： 

FITOK FR series 

and Swagelok 

VCR : Size 1/4"  

Test No. 1-1 1-2 1-3 1-4 1-5 

helium leak test pressure 41.4Mpa 41.4Mpa 41.4Mpa 41.4Mpa 41.4Mpa 

Ammonia leakage rate 5.30×10
-12

 2.45×10
-12

 1.02×10
-12

 1.17×10
-12

 1.39×10
-12

 

hydrostatic test pressure  62.0Mpa 62.0Mpa 62.0Mpa 62.0Mpa 62.0Mpa 

Result Pass Pass Pass Pass Pass 

FITOK FR series 

and Swagelok 

VCR : Size 1/2"  

Test No. 2-1 2-2 2-3 2-4 2-5 

helium leak test pressure 27.6Mpa 27.6Mpa 27.6Mpa 27.6Mpa 27.6Mpa 

Ammonia leakage rate 1.06×10
-12

 1.00×10
-12

 8.83×10
-12

 1.01×10
-12

 1.00×10
-12

 

hydrostatic test pressure  41.4Mpa 41.4Mpa 41.4Mpa 41.4Mpa 41.4Mpa 

Result Pass Pass Pass Pass Pass 

FITOK FO 

series and 

Swagelok 

VCO : Size 1/4"  

Test No. 3-1 3-2 3-3 3-4 3-5 

helium leak test pressure 41.4Mpa 41.4Mpa 41.4Mpa 41.4Mpa 41.4Mpa 

Ammonia leakage rate 1.35×10
-12

 1.96×10
-12

 1.00×10
-12

 1.02×10
-12

 1.00×10
-12

 

hydrostatic test pressure  62.0Mpa 62.0Mpa 62.0Mpa 62.0Mpa 62.0Mpa 

Result Pass Pass Pass Pass Pass 

FITOK FO 

series and 

Swagelok 

VCO : Size 1/2"  

Test No. 4-1 4-2 4-3 4-4 4-5 

helium leak test pressure 41.4Mpa 41.4Mpa 41.4Mpa 41.4Mpa 41.4Mpa 

Ammonia leakage rate 1.24×10
-12

 1.15×10
-12

 4.35×10
-11

 1.00×10
-12

 2.34×10
-12

 

hydrostatic test pressure  62.0Mpa 62.0Mpa 62.0Mpa 62.0Mpa 62.0Mpa 

Result Pass Pass Pass Pass Pass 
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E. TEST RESULT：：：： 
 

The helium leak tests and hydrostatic pressure tests were performed on these pressure Fittings 

whose components are selected from FITOK brand or Swagelok brand and combined with 

these two brands’ units in any way, and these tests were witnessed by TÜV SÜD Engineer. 

During and after the helium leak test and hydrostatic pressure test, no leakage and deformation 

are found. 

Result is acceptable. 

 

F. PHOTOS ON SITE：：：： 

1) Specimens of Test No. 1-1~1-5, 2-1~2-5, 3-1~3-5 and 4-1~4-5. 
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2) Helium leak test made and calibrated by INFICON GMBH 
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3) Pressure gages used in hydrostatic pressure test are calibrated and valid. 
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4) Test data obtained and recorded, take test No. 1-4 specimen for example. 

 

a) Helium leak test pressure 41.4 Mpa 

 
 

b) Ammonia leakage rate during the Helium leak test (Max Value=1.17×10
-12 

mbar. L/s) 
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c) Hydrostatic test pressure 62.0 Mpa. 

 
 

5) Test on site 

 
 
 
THIS REPORT ONLY REFLECTED OUR ACTUAL FINDINGS. THE INSPECTION WAS DONE TO THE 
BEST OF OUR KNOWLEDGE AND ABILITY AND WITH DUE CARE. THE FINDINGS ARE VALID AS 
FOR TIME AND PLACE OF INSPECTION. 
 

End of Test Report      
 


